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Glass Moisture Penetration

THO Cuality Services BY
PO. Box 6235
5600 HE Eindhoven
The Netherlands
Labno. 1750

Certificate

EN 1279-2

Glass Moisture Penetration

In accordance with TNO Quality Services B, it is hereby certified that

TEHNI PANTELOS S.A.
2nd kim Kimerion - Pigadion
Xanhti

P.O. Box 67100

GREECE

applies a management system in line with the above standard
for the following scope

Manufacturing of Double Glasses, according to EN 1279-2
with Bostik Evo-Stik HIFLO sealant

Date June, 21, 2007

A

Signature: M.J.R. Luppens Signature: A.J. Piers
Project leader Programme leader
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Up Panel 20 & 24 mm

page 68
IV. RESULTATS

Lez cosfficients de transmizssion thermique surfacique U, en partie courante des panneaur de porte
sont donnés dang le tableau suivant ;

Modeles de panneau Composition u'#m

2 feuiles de PVC de 1 mm d'épasssur
épaiaseur totale 20 mm mousse polystyréne extrudée de 18 mm 1.38
d épassear

2 feuilles de PVC de 1.5 mm d épaisseur
épaisseur totale 24 mm mousse polyatyrene extrudee de 21 mm 1.21

d epasseur

2 feulles d Aluminium de 1 mm d'épaissewr
epainzeur totale 21mm mousse polystyréne exdrudée de 19 mm 1.3+
d épaigseur.

Tableau 2 - Coefficients U, en partie courante des panneaux de porte

Remarque :

Pour obtenir le coefficient d'une porte entiére (menuisene + panneau), | est nécessaire de calculer
dee coefficients thermiques supplémentaires, iés 3 la présence d'une menuisere et & la jonction
entre une Menuisene st un panneaU
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Water Thightness
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TEST REPORT n® 1858/2006-C Guidonia M. 19/12/2006

Results of water thightness test, carried out on 13/12/2006, on a door panel sample,
received on il 19/10/2006.

The panel has the following dimensions: width 88 cm, height 208 cm, deep 3 cm.

Principal: TEHNI S.A. PANTELOS - PIGADIA XANTHI (GREECE)
DECLARED DATA
Product identification: PVC PANEL WITH DOUBLE GLAZING
TEST PROCEDURE
Test was carried out according to UNI EN 1027 method A.

TEST RESULTS
No water leakage occurred with an air pressure of 600 Pa.
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Impact test
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TEST REPORT n°® 1858/2006-E Guidonia M. 19/12/2008

Results of soft body impact test, carmied out on 20/11/2006, on a door panel sample,
received on il 19/10/2006. : o A

The panel has the following dimensions: width 88 cm, height 208 cm, deep 3 cm.
Principal: TEHNI S.A. PANTELOS - PIGADIA XANTHI (GREECE)

DECLARED DATA
Product identification: PVC PANEL WITHOUT GLAZING

TEST PROCEDURE

Test was camied out according to UNI EN 13049
The impactor is realized according to UNI EN 12600, with a mass of 50 Kg. It has

been dropped onto panel’s geometrical center with pendulum trajectory, from a drop height
of 200, 300, 450, 550, 700 e 950 mm.

TEST RESULTS

' !
No alteration | No atarstion | No aheration
mw-mm!mw

300 mm _lﬁﬁr‘nm
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ISO 9001

TV FELILAS

TUV NORD GROUP

MIZTONOIHTIKO

Lootnua Aiayeipions cuppuva pe

ISO 9001 : 2015

Luothpara Alayeipiong MoidTnrag-ATaiTroeig
Baoo twy Siadmamuy TUV HELLAS (TOV NORD) AE., motomwoita 6m ny

MANTEAOZ TEXNH A.E.
2° yAp. Kippepiwy - MnyaSiwv
671 00 Zdvén

EAAabda

Egapudde: éva odomnua Saclpeons o nrag obpgewa ge 1o mapamdvw mpoTumo ya 10 eEnc medio egappayic

Karaokeun Emimedwy ka1 MNpeoapiotwy MNaveA Ahoupiviou Aiapoppwpévwy
kal Emitredwyv PVC | ABS Mdvel, Avrikwvwmkwy Zuotnudrwy kai MwAnon
Efaprnudarwy yia Qwpaxiopéveg Mopreg Aogaleiag. HAekTpootatikéc Bagéc
Npoidvrwv Aloupiviou.
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TUV HELLAS A.E., A Meooyeiwyv 262, 155 62 Xohapydc, ABriva, EAMBa

PVC/ABS Panels




